G @ | TOGETHER

!{’\N i D/? L&y

=S~ vears | for a sustainable future
OCCASION

This publication has been made available to the public on the occasion of the 50" anniversary of the
United Nations Industrial Development Organisation.

’-.
Sy
B QNIDQI
s 77

vears | for a sustainable future

DISCLAIMER

This document has been produced without formal United Nations editing. The designations
employed and the presentation of the material in this document do not imply the expression of any
opinion whatsoever on the part of the Secretariat of the United Nations Industrial Development
Organization (UNIDO) concerning the legal status of any country, territory, city or area or of its
authorities, or concerning the delimitation of its frontiers or boundaries, or its economic system or
[...]
Plans

Preparation of accurate plans of “he severage network is necessary,
with longitudinal sections, slopes, diameters, flow directions etc. and
details about storm weirs, industrial inlets etc. With accurate plans,
sub catchment basias will be <efined according to the size, the density
of inhabitants or industri:s. The main sewers will be equipped with
flow meters.




-6 -

2.1.2. Measurement of amount of prollution

The amount of pollution in wastewater is measured on samples
correctly taken. -The various analyses are of little value unless the
sample is truly representative of the conditions and quality actually

found in practice.

We recommend the installation(in the first step) 1iIn the
sewers of Gaobeidian: 10 channels of type"cortraflux or/and
venturi”"from the NEYRTEC ALSTHOM companv

Their locatiorn is VEry important.A roughk examcle for
flcwreters and"metering rooms" locatior is giver irn ficur

] T%eir accurate location aré sizce have tc ke defined with the
help of twc experts: ‘

-one from NEYRTEC company,

-the other one being a sewer suster evaluation expert.

Fellowship for two m/m in France(charnels setting and rjiee; )
could be very useful. ine

The instaldation of the flowmeters will need civil engineerin
work to build the "metering rooms",where it will be bossible to e
fit up,movable;

-pH meters with recorders,

~diaphragm,buble,or ultrasonic recording flowmeters,

-automatic sampling units.

2.1.2.2. Sampling (see figure 2122)

Sampling is difficult because the raw watcte varies both in composition
and flow. The first step is to select a sampling point when there is e
good mixture of the metter to be sampled, unaffected by earlier deposits.

We recommend se*ting up sampling units over flow meter channels inp
the network. For the detection of heavy metals etc. it is better to take
samrles on earlier deposits in the factories’ outlets. _

Samples should be taken with the aim of measuring average quality
over a period of 24 hours. It is useful to know how pollution varies
during the day, Lo assess the peak flows and to ascertair the extent cf
the day-time or night-time pollution (in both dry and wvet weather).

.

Aprarastus ic available for taking average samples proportionsl to the
flow of water, either by collecting a certain volume of water at regular
intervale, with the volume of the sample fixed or varyiog with flow,
or by drawing off uniforr quantities according to a time schedule

varying with the flow.

The water is circulated through the pipes of the sampling unit at s
velocity of at least 60 cm/s to prevert the formation of deposits.

The sample thould be stored and transported at a temperaturc of hoc.

—~— - e

: "In the first step ve recommend the purchase of 10 automatic
sampling units (model Numelec), cooled, equipped with batteries, and taking




2.2.

2.3.

2.3.1.

-7 -

average samples proportional to the flow of water.

The Beijing municipal administration must know correctly the
flows and the amounts of pollution in the sewage

Amount of pollution = Vv 3 X o 0 3
{(in BOD kg/day) (in m”/day) (ig Eg/m )

in order *o execute the following tasks:

design extensions of netwcrk

design wastewater treatment plant

operate sewers and plants

impose taxes on pollution amount.

Main Industrial Sewage

Fach main industrial outlet hasz 4o be measured correctly. Local
staff have to have available lateral contraction channels, where
it will be Dpossible to set up purtable and recording pH meters, flow
meters and automatic sampling units (of the same type as in *the network).
A reconnaissance of each sewer is needed to precisely locate the number
and size of the channels.

In this second step, civil engineering and fitting un of tne
channels will be carried ou* by the Beijing Technicians.

‘'ne recommended first anaiysis wiil be: BCD, COD, 35 and toxicity
by the "Daphnia Test'.

The correct operation of the network and the treatment zlant
depend on 2 detailed initial survey of the relevant polluting industry.

Most of the factories have to be disconnected from the municival

sewers and equipped with their own plaats, because their wastewater is
non-biodegradable.

Monitoring 3taticn

Analyses

First step: 30D, COD, 35, VS5, TS3, DS, pH are indispensable, and may
be carried out by the monitoring station. A portable
colorimetric gpmparator can be usaed tc give quick analyses.
An oven, (550°C), has to be bought, to measure
volatile suspended solids. A portable ultrasonic flowmeter
can be used to measure flows in pipes under pressure as in
oumping stations.

.

R . , . +
Second step: The determination of nitrggen is needed: NH,, NT., (or-
AL =3 } Ve

ganic and ammoniacal), 303, 40T, because (HHQ-Nﬁh) i35 +oxiz
] J




1n+ of cxycen in

mayicity of an effluent Ce&n be measured Tty th
in the effl;;nt o the motility of Derhnia Mazna
tladocBra) comzonly known 8S daphnia. The results are excressed in
defined as follows: &an effluent contains one equitox/m”
24 hours to the i{mmobilization of 50% of a populaticn

e test conditionms.

rayuc (crustaceans

v .
equltox units,
if it gives rise in
of Daphnias under th

ese methods and to define the instruments

v with a

The best way to appreciate th :
to organize a fellowshi®

by the monitoring station is

needed
= - .
Tyranch lsboratory:
- s > S - i N h - bo yemaa T A o =pr= *C
3 Selling mOnilclrille gta%tiorn chermila. rechrnicians would be sent Lo
hod < 2 .
Twgnoe Scr 3 mCnLAEs.

Third step: Following complerion of the necessary work on the
building (electricity supply, air conditioning), sophisticated

and sensitive apparatus would be installed, in order to measure
every micropollutant, heavy metal, etc. (see appendix no. 4).

ract with a firm to evaluate the

We propose a sub-cont
to sell the instrument

building works to Bei jing technicians,
and to fit it up.

2.4, Gacpeidian Zxisting Pilot Flant = Actual Conditions ané Imrrovement

ke

2.4.1. Actual conditions

At the present time a wastewater treatment pilot plant is existing.
iitable for personnel

I+ has peen used for research but it is not su

-

training.

2.Lk.2. Experts' sugZgestions

Because the standards required for polluants in discharsed waste-
water of Beijing metropolis (see appendix) corresponé tc a high level

for treatment (near to European requirements), the rrocess for waste-

water treatment plant must be an activated sludge process. Furthermere,
it must be an activated sludges process with very low biological load

rate (BLR), near to extended aeration process:

K& BODS5/day
BIR = < o
kg MLVSE in aeration tank

The future full-scale treatment plapt for Gaobeidian sewage network
system muit be able to treat 1,000,000 m~/day with a first step of
500,000 m~/day. This plant, even in the first step, will be a very
large plant with a high efficiency in pollution removal.




-9 -

We suggest that for training, the authorities build a new modern
vilot plant. We think that an appropriate size for training and to
meet all the problems rhat can occur when operating a full-scale
plant, will be 2,000 m"/day (this is the size used by Paris
municipality when they want to test a new process).

2.4%.3. Beijing municipality reguest

Because of the cost of such a pilot (US$ 1,000,000), the many
problems they have toc solve and because of very local and specific
conditions, 3eijing municipality did not agree to this suggestion and
wants to improve the éxisting pilot facility.

2.4.4, Improvements to the existing pilot

The following paragraphs describe the existing situation and the
zeneral improvements suggested. It is vroposed that the use of this
plant be restricted to that of a training facility with emphasis on
enabling local staff %o zain experiernce with activated sludze processes.

2.5.L.1, Existing facilities

Fizure 2.4.1. shows the existing plant. It can he re-used and
improved with the purvose of develoting activated sludge capability.

2.4.4,2, Improvements

a) Pumping station: The waste water delivery from the JGacbeidian
pumping station must be replaced by an Archimecdes screw pumping device
in order to provide a very slow, Tlexible and regular supply, avoiding
overglows and frequent peaks. The maximum pumping rate must not exceed
16 m°/n {peak value).

Because it is & pilot plant, no standby is required. The standby
will be provided by the actual supply.

Figure 2.4.2. shows a general desizn for the new wastewater supply.
The scheme includes: a screw pump; an automatic screening with, in case
of clogging, a weir diverting the flow towards a non-automatic screen;
a flow-metering device with continuous recording and *otalisator; an
automatic sampler drive, if possible, by the flow-meter. All nolluted
water, regardless of source, dewatering, surpernatants from sludges
storage etc., must be recycled to the head of the plant after the
sarpler. A hy-pass from the wastewater supnly to the primary settling
tank 1s necessary, 30 as not to stop the entire plant if a treakdown
occurs in the grit chamber. Tlease note the location of the devices
shown in figure 2.

b) frit chamber: The grit chamber should be modiZied as shown in
figures 2.54.3.A, 2.4.3.8, 2.4.3.C and 2.4.3.D. This process gives
good efficiency, for both grit and greases removal,.




- 10 -

The moving bridge and air 1ift extractor for grit, and skimmer
for greases and scums, is a facility which allows good conditions of
operation. The bridge should operate at 2 slow speed (1 o/min) to
minimize turbulart conditions and at frequent intervals *“o avoid excessive
grit accumulation in the channel.

2) Srimary settling tank: The primary settling tank can operate with-
out major improvements. There are 2 primary sedinentation tanks; only
one is necessary for satisfactory operation. The primary clarifier
should operate (tank without plates). We suggest improving sludge
extraction. Local staff can do :this.

»d) Aeration pasin: The actual aeration hasins st be re-used wi*h

the gate opened. The settled wastewater will flow through thcse tasins
as shown in figure 2.4.4.4.

We suggest th-ot the first aeration “asin should bve equipped with
{thin bubbles) ai: diffusers.

Air supply must be as flexible as possible. Dissolved oxyzen must
remain in the range:

0,5 to 2 mg/1

. . . 3
oy meens of manual or automatic devices. (Driving two 75m™/h blowers
and one 30M3/h blower).
An anoxia ares must be provided tc the head of aeraticn Tasin in
order to allow denitrification.

AT

& 3

In this area a submerged slow mixer is needed to avoid activated
sludges settling and tc avoid mixed liquor oxygenation (figure 2.4.4.3).

+ "denitrifants" bacteria = metabolism tacteria + N_ Ias.

'

Denitrification is useful for nitrogen removal and to avoid the
above »eaction in the final clarifier which can lead sludges to flcat
(because of the micro-bubbles of N2 gas).

Air supply must be sufficient for the peaks and calculated as
follows:

Data

- Average Wastewater flow = 10 m3/h (total flow per day = 240 m3);
- Wastewater 30D concentration = 250 mg/1l;

- Amount of BOD5 per day = 60 kg/day;

- Primary set+tling efficiency = 15%

- Amount of BOD5 pgr day in aeration tank = S1 kg/day

- Peak flow = 16 m”/h

~ Peak BOD5 per hour = L kg/h

- Amount of MLV3S for BLR = 0,1 = 510 kz.




These flow conditions to the plant are suitable for training
purposes. Frlow can be set by means of a valve in the existing wastewater
supply well.

Air supply needs:

Oxygen:
- Average: kg/Oe/day = 0,66 x kg BOD/day + 2,07 kg MLVSS

kg/Qe/day = 0,66 x 51 + 0,07 x 510 = 70 xg/day

.
- Peak:  ka/0y/n = 0,66 x b + —=ELEI0 115, kg/hour

- Air:

The air contains 21% of Q. {(the efficiency or diffusers is 2,57

meter of depth, with thin bubbies}. Hence air-suprly needs can he
calculated. Obviously the minimum air supply must meet Deax requirements.

Der

2
19,762 kg air/h (1 m” air = 1,293 kg)

Peak requirements

Peak requirements 15,3 m3 air/n f

o0

Efficiency of air-diffuser is 3,5% per metaer of ilerth. ;

N

Devth is 2 m -- ef

TN T

Ticisncy will be 17.°
Air supply needs =~ 16C m~/h.

If denitrification occurs in the final cluritier (see above 2.4.2.d)the
alr supply requirements will drop in order <> -27 dissolved oxyzen ejual

o 0,5 mg/l. The sludge recycling rate will “nhen overate at maximum.
e) Tinal clarifier: Because the overhall :lant nerformance 1is

directly related to the final clarifier efficiency, we suggest tuilding
a new final clarifier.

The shape must he circular, with a diameter no less than 5,50 m.
The gZeneral design is shown in figure 2.4.5. Z:1ludze recycling rate
must be at least 200% with ability to reach *C0% tc 400%.

We recommend the use of an Archigedes z2rew pump for sludge
recycling with a pumping rate of 32 m~/h. . second pumping device is
neceisary; it should be a conventional pum; with ability to reach
32 m”°/n pumping rate. This pump can be use! either to increase
sludges recycling rate or to pump out the excess sludges from the
activated sludge plant. In an Archimedes s:raw pump the activated
sludgzes flow is not shredded nor ground =p 23 happens with a conven-
tional pump.

The sludges recycling rate needs to be set correctly. It must

+
be operated with care because plant performance depends upon a prover
recyecling rate.




- 12 -

The following theory gives the tasis for comvuting sludge recycling
rate: For acceptable eficiency with an activated sludge process we
need to retain within the aeration basin a sufficient amount of
micro-organisms.

Let:

. . . . . . R , 3

Cs. = micro-organisms concentration in the aeration basin (z/1 or kg/nm )
Al

V = aeration basin volume (m

amount of micro-organisms = s, x V (kg)

(Csi is related to MLVSS)

with a EIR = 0,1; Cs, = 50% x Cs (MLTSS).

-

We need to maintain Cs (MITSS) = 2 x Csi (MLVSS). In the case of
this pilot plant we need 510 kg MLVSS, then 1020 kg MLTSS gives for
MLTSS concentration, a range of 5 to 6 g/l or kxg/m”, with a BLR = C,1,
the expected 3VI should be between a range of 50 o 120C.

Setting Recyclinz Rate (see diagiam next rage)

Tor constant (s, sludge leaving asration basin = recycled sluiges

RxCy={(R+3)xCs (1)
. . . . 3
SVI (sludges volume index) is defined as: volume (in cm™) of 1 gramme
of sludze after 1/2 hour settling periocd. G7I is the Inverse Irom the

maximum concentration for a sludge.

Taking into account the units

0
Cq = <222 for MLTSS,

Hence equation (1) bacomes

R x —-Jeg%%l— = (R+4G)xCs [(2)
s = —£2000 R/S (3)

SVI xR/Q + SVI

From equation (3) a set of curves must be prepared.

(f) R/5 {rfigure 2.4.6.)

Cs =
ST71 :

This set 2 curves is very useful to establish correct sludge
recycling rate and shows that an improporly sludge recycling rate
leads to significant loss of sludge in a few hours., 3everal days or
weeks are then necessary to recover a normal concentration.

atrr

N. b.: 05VI is related to BLR such that when BLR increases, SVI increases.
T Cs is too low, 3SVI will Iincrease. If a correcting sction 1is

not pverformed, 2 point iz reached when, even with the maximun rezxycling

rate, it is impossible to recover normal conditions. Then the only



-~ 13 -

AERATION BASIN

FINAL CLARIFIER

S R+Q =
— — -
N7 1 —>
|
!
|
;
; Cs CR
! Ny
! — \-»
‘
R 4
< *%  tump
. Tumy

sludges recycling .

Let

% = influen< ~astewater flow in M3/h

R = Recycling rate in m3/h

Cs =

CR = MLTSS concentration recycled sludges

MLTSS ccncentration needed in aeration basin in /1 or kg/m3

in g/1 or kg/m3




2.4, 4.3,

solution is to divert a part of flow *o the river in order to drop
BIR . Recycling is very important to monitor. We suggest the
installation of an ultrasonic flow meter on the recycling pipe.

£) Existing final clarifiers: The existing Tinal clarifiers could
be used as a storage and thickening device for excess sludges. The
Chinese Engineers are able to perform this improvement by themselves.

z) Treated water, flow measuring and sampling: The same devices as
shown in figure 2 must bpe used for treated water Ilow measuring and
sampling.

h) Sludge dewatering and treatment; For this very small pilot nlant
[...]
1f this scenario happens, neither
mestic wastewater will be
d to recover a normal amount

ite breaks down,

e-treatment will be

on-toxic discharges PT
] waszewater treat-

For bio-degradables and n 5
-reated by the munic:pé

sufficienc. They Car be

ment plant.

d) Heavy metals and harmful matters are concentrated by activated
sludge. This could be dangerous if sludges are used in farmlandc.

3.4, Operator Training

Since wastewater treatment 1s a speciality requiring specific
knowledge of several technologies, we suggest a special course in a
Chinese university or institute be considered.

In France several such institutes teach wastewater treatiment
technologies. Course duration is generally 3 years for a technician
and 5 vears for an engineer. Courses include Chemiszry, Biology,
Mechanics, Electricity, Hydraulics, Instrumentation, Measuring Tech-
nologies, Management, Sewers and Treatment Plant Operations, Mainte-

nance, Sampling, etc.

Two persons for 6 months each should be sent to such an insti-
tute in a developed country.

- 5 months spent in the institute,

- 1 month spent in a large wastewater treatment planc.

For example ''La Fondation de 1'Eau” in Limoges (France) is able
to provide a training programme tailored to the needs.

3.5. Plant Operation

A wastewater treatment plant requires maintenance and also
accurate and constant adjustment. In the U-A operators require a
special licence. There are several kinds of licences according o
the size of the plant.

We suggest preparation of a manual covering operation of a

plant addressing the following issues:
- Type of sampling and analysis needed, where, how often, when?

- Operating variables, where, how often, when?
- How to perform maintenance?
- What records should be kept?

This means checklists must be completed for normal operations
and emergency conditions.




- 23 -

The following logbooks are required:

-~ Mechanical logbook (mechanic/electricity equipment)
- Plant operating logbook (chemical analysis/biological data).

The results of the main analytical determinations must be

available as quickly as possible.

DCO - TSS ~ VSS - MLTSS - MLVSS - Disolved oxygen (continuocus
recording) - Flow (continuous recording) - N03.

The automatic portable colorimetric comparator will be very
useful for this purpose. Drying ovens are needed for (TSS - VSS -

MLTSS - MLVSS) determination.

Amount of pollution entering the planc:

Amount = Concentration x flow

The daily expected amounit of pollution must be available to

operators. A specific set of curves,similar to the recycling rate

according to the inlet flow and SVI,are very useful.

4. CONCLUSION

We recommend to the Beijing Municipal Administration to proceed

to fight pollution step by step.

Before building any full-scale plant, they have to know exactly
the sewerage network and the pollution loads of both domestic and
industrial sewerage. This can be followed by controlling each
industrial discharge and collecting, by extension of the network,

all the sewage in the catchment basin.




[y ]
—
.
[aS]
.
[a®]
.

List of Figures

Beijing Sewage System

Equipment

required for netwerk

Gaobeidian catchment basin - locacion of flow-meters

Equipment

required for monitoring station

Pilot Plant existing devices which need to be improved

New waste water supply

New grit chamber

New aeration basin

New final

classifier

Set of curves for setting recycling rate

New lay-out for improved pilot plant

Equipment

New pilot

New pilot

Clarifier

Gaobedian

required for improvementof the existing pilot plant

planc: 2,000 m3/day
3 .
plant: 2,000 m™/day (schematic flow)

design

full-scale wastewater treatment plant:

(schematic)

Proposed training programme

Working time table

500.000 m°/day




- 25 -

¢

T

“

AJOMLAN FADVYIMAS ONIr134

ﬂ e | ;
ApVIL ON - - TN T ' I AWNO14
000001 : 1 / wopefs %...!?E».ﬂa AN A 4 1nvra on .--.fv---x
»- ~ LN AN
.r_sl...vn,l // éhn &ﬂi.ix., 41
s e[ ey om > LNWTS ON . \
. ..ué*w .‘:.D_ S /i?h@; ' \

..:_.f -y vy

L

L )
M

Flo o

__f.;.;_I.:

?:ZI

hé %

L._.utbc:w. .«m \
g ?N..,

~
e e - o - -

!
\
i

I

KIS Ay

™. potrvac
IpIgOL IOV

-_saé.. ‘am _Zﬁvl\l_.ll
L] <

Awavsvays Auwsdind o oo

PR iAo

ST/ Yym

L

‘ﬁ«h uh!:-n. aiw&tﬁ-anhf.: L.]1"]

1

(IR Y]

\lCQI:QG\
wyssle s9ymag oo




- 26 -
Figure no. 2.1.2.1

EQIPMENT REQUIRED FOR NETWORK

First Scep

a) Flow meters
- Civil engineering (channels)
-~ Recording meters (diaphragm or
ultrasonic)
- with pH meters and 0° meters

. o
- without pH meters and O meters

b) Automatic sampling units
Portable, cooled, wich batteries,
capable of taking average samples pro-

portional to the flow of water
c) Portable explosion detector

d) Portable pH meter

Second Step

Supplementary flow meters, automatic
sampling units, and safety equipment

{(to be defined after one year)

For details and prices please see Appendix No. 6




GAOBEIDIAN CATCHMENT BASIN

Figure no. 2.1.2.2.

PROPOSITION FOR THE LOCATION OF FLOW METERS

}%r@( nhkhx thurj

& 1
I(..'fi;.' Fac l‘uy
\
\ . .
F’hamuc. * ~ |
BEITING PownTowN alwhs |
{ bnwer\/
| l ‘ ” " ('\(l\u‘mp
ek \ PLANT
/ ' chemical wack
Ov’aam'r. c‘um"mp
[ Pa al

® Flow METERS T0 B  [NSTALLED



-

Figure n° 2.3

EQUIPMENTS REQUIRED FOR MONITORING STATICN

FIRST STEP

a) BOD and COD analysis facilities, allowing
100 COD analysis per day and 30 BCD analysis per day

b) Facilities to measure TSS and VSS, allowing
50 to 100 analysis per day

c) Portable colorimetric comparator ’ .
d) Pcrtable ultrasonic flowmeter

e) Miscellaneous

SECOND STEP

a) NTX, NH4, NOZ’ NO3 analysis facilities,allowing

100 analyses per day i
b) Hsavy metals analysis facilities
c) Spectrophotometer for routine analysis
d) Toxicity Test (Daphnia)

e) Miscellaneous

THIRD STEP

a) Miniral oils, Hydrocarbon analysis

b) Organic Matters

c) Miscellaneous

For details please see appendix n° 4




- 29 -

Figure 2.4.1. w @
o v
-
ILOT PLANT o o
< a0
Existing devices to be improved for the o &
g
future pilot plant o &
)
s 3
(approximate lay-out) €
v o o
— -~ @
L)
100 m° ~
T
Aeration basin £=
(thick bubble air supply) -
—¥ Gace? 3
100 m
Aeration basin
(chin bubble air supply)
9]
: 1
CR”
Note: The average hydraulic slope and the e
diameter of pipes may be able to facilitate -5
gravity flow through the plant. This point
must be checked.
R X
[~4 =4
L] <
b b
o0 a0
£ s
—— - S —
-~ dd
-t -~ 0
kY] v
;] [ )
G-
> o ad
-~ - e - - Q
] ]
£ g £
-t -dodd
1< O]
a u az
Grit Chamber
aerated system .

Wastewater supply

from general Gaobeidian sewage pumping station




Figure 2.4.2. - New wastewater supply

- Dirty waters must be recycled from wherever they are produced
(dewatering supernatant. from sludges storage ete...)
(Recycling after sampler and not before),

- Supply from general pumping station is regulated by the valve
in the actual well. 1t could be usefull to rise and drop the

flow with the valve to test the new supply efficiency. pump O <
i recycled by pass
to the general pumping station dirty water
£1 refuse container
overflow
=
weir r-l m valve--. grit
hopper Archimedes screw chamber
:'_'_:.: automatic 1
=] | screening Actual
= Supply
— é \ stand-by
1] )
p welir with alarm %
Y '
by pass . .
H mete : l ' sampling valve
F : static screen —e! flow meterina |
' and recording |
normal wastewater supply pipe |
actual |
well

from general pumping station !




- 31 -

Figure 2.4.3. - Neu Grit Chamber ’
air supply
A water level T . A’
’ l A
[ ]
Trough v
1 =)
Grit g Grease
removal 8» removal
Fig. 2.4.3.A
< h
o
]
°
-
Vortex T
30 cm o
A . >4e5 h
i\\"‘"' l . 'L' T =1,5¢02,5
<€ 1 -
<
L]
QU b
n Q@
Greases Removal P &
= O
00 £
TN/ ININL 777 1717 244 27 11 2 sty el frye (L4rrie s Lk YR ITITXY T AL Br
Grit Removal Grit
Hopper
A™
¢ ¢ ¢ &> 1T 7T
t nugh,for grit 1/

| { ! \ 1 | { Crit washing

air supply

and classi-
fier by screw

Fig. 2.4.3.8.
or multiscrape:
AIR SUPPLY REQUIREMENTS ' g«
. 3
Deg:h = m Minimum air flow = @™ /m Crit container

of length of grit chamber

1,5 12 to 15
2,0 11 to 14
2,5 10 to 14
3,0
4,0

10 to 14
10 to 13,5




=32~
Figure 2-4-3. (cont)

Figure 2.4.3.C

B CONCRETE B

advod
aoom

10 cm 5 em

BOTTOM
30 cm

Figure 2.4.3.D

air lifs
grit extractor compressor

AN

motor reducer

traveling bridge

A rd ' A |

B = & -l — wheel
shaft '
L ) j
| /
// skimmer
trough
for grit




- 33 -

Figure 2.4.4. New Aeration Basin

Fig. 2.4.4.A

anoxia area

sludge recycling
—~T—€ from final clarifier

wastewater from
froy primary secttling

4

4« existing gas removal
chamber

A
]

Y

dissolved oxygen
measuring and recording

to final
clarifier

Fig. 2.4.4.B

!! slow submerged mixer

- anoxia area /

A T

! L existing gas
removal chamber
thin bubble air diffusers

iir - @Q%éq;’c:@@;,\c

supply 7 \

boundary of
anoxia area




-34-

Figure 2.4.5.

New final clarifier and sludge recycling

(Rough scheme)

rotating
bridge

’// skimmer

]
J,fscraper

/
’ H
P e
outlet - =
Tt
—
inlet

from aeration tank

——

recycling
sludge
to aeration tank

—
excess sludge -

_—

| —)

——

sludge

recvcling

-
-

excess sludge




«35-
Figure 2.4.6.

Curves for setting re-cycling rate

Cs =MLTSS:g/1 SVI=120 SVI=130
SVI=140
5 SVI=150
SVI=160
SVI=170
V//,””” SVI=180
4m /
/ SVi=200
SVI=220
3
With SvI=140 1=5q/1
and R=250% Cs maxi=>g
2~
|
R=1004% R=200% R=300%
T 2 § T T —»

H ' 2 3 R/0




-3b-
FIGURE <

7'

NEW LAYOUT FOR I[MPROVED PILOT PLANT

g+
£c
"o
42
normal flowmeter or -0
pipe ultrasonic flowmeter efis]
T
20
v
submerged ©3
mixer E'J,'
N -
—
aeration f /
basin L:':‘
- 7
—
v
>
)
o
) m? 1
pt o) T
O 3] !
— = #
§ 2. =
) £ 0
outlet 7 2 -
- . -,
final ; l
Ej clarifier
excess sludge
storage and
g “thickening
Ll
-
+
e
v
)]
~
>
(O
Y] 0
E n
- ©
- 2.
recycled 2 >
dirtyv water a
leal /
ez
2 E by pass
¢ @
§ 59 5 53—
~
0 u; % % greases valve
-
//////d ' > grit
]
!
- 2
o
>

inlet




- 37 -
Figure n°® 2.4.8

LIST CF EQUIPMENT REQUIRED FOR IMPROVEMENT OF THE EXISTING PILOT PLANT

MECHANICAL AND ELETRICAL EQUIPMENT

a) Ammeters

b) Pilot Lamps

c) Time Switches

d) Cyclic dosing Apparatus
e) Summing Working Meters

£) Log-book

2) CHEMICAL AND BIOLOGICAL EQUIPMENT

FIRST PHASE :

a) D.0. measuring and recording device

b) D.0. measuring (portable)

¢) BOD, COD, SS, TS3, VSS ..... , measuring
d) Portable colorimetric comparatcr

e) pH meter with continuous recording

f) Log-book

SECOND PHASE :

a) Microscope

b) Toxicity (Daphnia) Test

C) Respirometer

4

For details please see appendix n? §




~ 38 -

Figure no.

New Pilot Plant (2,000 m3/dav)

Main Specifications

BOD
cob
BS
VSS
NT
V'K

NH

~ ot

W)

Activated sludge treatment (extended aeration) will be required to reach the

Influent Effluent
200 20
484 70
339 30

to be defined later.

desired standards.

Grit and grease removal

Primary settling tank

The cost includes 60% Civil Engineering

Thickener (settling tank)

o

Phase 1|: Water Treatment

a)

b)

¢) Aeration tank

d) Final clarifier
Phase 2: Sludge Treatment

a)

b) Dewatering unit

¢) Compost unit
Note:

and 40% Equipment.

Apprcved Cost USS

50,000
100,000
300,000
200,000

650,000

50,000
150,000
150,000

350,000

Uss 1,000,000




NEW PI&OT PLANT

2000 M~ /Day
Figure no. 2.5.2. ROUGH SCHEME
Screw  fump
PRELIMINAR Y
“TRENTMenT
- —
’_/ PRIMARY SETTLIN &
¥ “TAN K (J?:J(’m)
|
0 o e AcTivate o FLTen
!
. upPsES 13
: : ': SLurpsE or D
o ol @ (V—; eOOOm;) ! (V:'('O(h\?
o ol @@ : ! :
eo %09 1 (d?mume((
and /’Cﬂ}?‘(
' b — et
Bed )
' =
'
FINAL ]
CLARIFIER
(9: 40]\\) I
1
1
Scuoges BlowsrR
THiGener

- 39 -

:‘fnﬂﬂ(h |-
R}
7, %/
2y % |
A - :
Air :'.... |
pnu,, WASHING ‘
AR
aald
WATER

ComPes7  Towen

MATURNG

comyosT




x

Figure no. 2.5.3. CIRCULAR SEDIMENTATION TANK

clifford

scum-board - deflector roller track

t o ¢ _2-_______, ,___.._._.‘ //
P 3 concrete pile ///
r—;—;——!

27|

- 0’7 -

P minimum = 100 mm

-Sj-Sf=1m for 25w / b

-p=2,0mfor pD =15m; 2,20m for #D=20m; 2,25 for @D =25m .........
- Scraper blade : in suspension, once blade of height = 25 to 30 cm

- Scraper bridge = 1 lap minimum in 30 minutes

eak flow
_—§j— < O,Bm/h

- continuous sludge return

AFgSN fcL /o




-4l -

GAOBEIDIAN FULL SCALE

Figure no. 2.6. WASTE WATER TREATMENT PLANT

AR e

~

500.000 2‘13 /DAY

ROUGH SCHEME

—

0000
2008
D000
2000
000

W 009

- lilo,@ 00
00 00

0600
OO L

-~

ML
AL LU

RaLL iy,
XTI
FUINL
LLelint

Jr e

GOV m

PUMPING  STATION (8 SCREw mmrs)
PRECININARY TREAT mewr

PRIMARY SETTLiNG Tank (D= 45m)
ﬁ{ﬁn7:’o~ TANK (V= 25000 . z/
FiNAL  CLARIFIER (D: 45 m )

¢.
7.

8.

ComPoST -TowéR
AiR SulPLly RueDinvg
SLUPEES “THICKENING omd
TDEWATERIN (G




42 -

Figure no. 4.1.

- Proposed Training Programme

-

L3 Study Tours

~ 5 men x ! month in France and in the Netherlands. In France:
- ACHERES plant (2.100.000 m3/d)
—~ VALENTON under construction plant (600.000 m3/d)
- SOISSONS plant (Immersed Bed and Compost)
- LE HAVRE respirometer

- Laboratory of the Paris Municipality

r

4
~

Fellowshigs m/m

1} Flow metering (in Neyrtec factory)

[

2 men x 1 month

2) Wastewarter treatment operation (in "Fondation
de 1'Eau', Limoges)

4 men x 3 months 12

3) Analvses (in French laboratoryv, to be defined)

3 men x 3 months 9

4) Reliability rules {in Agence de l'Eau, Artois-Picardi)

4 men x 0,25 month ’ 1




PR e o

‘r
I Figure wo. 4.2. WORKPKAN
_ 1986 196 7 . 1988 |, {969 J (990
P.qu,ra.l»\Qn O‘:
— PLANS
NETWORK| Il 777770 7 7 T 7 AT A A AT A A A A v v i 8
1~IFLOW ‘P‘MTERS oddihgz SWAEMENTARY |flow “MeTERS
Ayfqm:;—;"'c SUPPLE MENTARY  |AUTO MATC  SpnfunG UNITS
SANPL /NG
vNiTS (”Oﬂjﬁﬂlé) '
ANDUSTRIA L 72 B dneb vl 227727
“PrSCHARCES RECONNATSANCE | Civit ENGINEERING .
FaR Flow METERS ANNP SAMPLES .-
. FIRST MAIn WORKE —> N
.____ AT l_'i/_vgg‘sjmm;.
PILOT PLANT] Ba 2 e A A A T
h’£‘+¥ PreaT PlAanT
(ACTVATED Secvpgés| For €00 —r/gm/)
|

IMPROYEMENT

MONITQRING STAT. | 22 - R (A7) _
(Lnsonrﬁoky) . B0, BOP FALITi - MITROGEN Anheysis BoioiwG  alacprcnen mgnﬁp}m
- EXPlosive 6AY METERS - TOXiCITy| ( PANNN 165T ) WORKS RESPem €TER
- COLORIIMETRIC COMPARATORS , ...

PRELIMINAR Y ' 7 27277222027777777) ' S 77/74
STUPIES SLuDGES TRGATMENT: e . New ficor Fug scae
COMPesT  FASIRILTY woRic PeANT ot
EXPERTS | 74 74) 72| vA 4
Fi1TiNG of FinsT EQUirmenTs’s NETwoRK . LAR. NEW PiLor Fule scue
_ IMPRuVEMENT of MNioT rtant Wk Plant Faant

P 4




- 44 -

LIST OF APPENDICES

APPENDIX
1) List of documents given to Beijing Municipality
2) Slide show presented in Gaobeidian, January 23, 1986

3) Standard for polluants in discharged wastewater of
Beijireg Metropolis

4) Details and prices of equipment required for monitoring station
5) Details and prices of equipments required for pilot plant

6) Details zad prices of equipments required for network

7) Persons met for discussions

8) Acknowledgements



w

-~

1

i

Appendix no.

List of Documents Given to Beijing Municipalitv

Textes d'interet général. Pollution de

du 28 octobre 1975.

Memento statistique (AFBSN)
La Scation

du SI

Cartes Générales Assainissement

Carze Générale de l'Assainissement de 1
Compostage des Boues Résidaires Urbaine

Cahier Technigue No. 9 (AFBSN). Apurati

Cahier Technique No. 3 (AFBSN) - Epanta
terrain agricole.

Cahier Technique: Branchemenis au resea

Vicrification e: Dénicritication en che
Document stereau
Aspects Economiques de l'eau en Ile de
Section vue of a good final clarifier
Water Collection Label France

Sciences et Techniques Munipales - Fiab
Manuel d'analyse des Eaux - Phocometre
les Procéde

Documentation Technique sur

Documentation les Mesures

Aquasampler -

Technique suv
15C0

Biocarbone Process

By Y. Raak: How to Fight Againsc Pollut

Prelimina

P
T
/

; Results in PRA Analysis (Do

Introduction 2 l'Epuracion Biologique,

Cazalogue de mesures hydrauliques, NEYRTEC. ALSTHCM ATLANTIQ

"Epurazion D'Achéres, Plaquetc

M

s eaux. Décrets ec arretéds

UE.
e STAAP

AAP.

1 Région Ile de France

s (AFBSY - AFBLB)

on des eaux résiduaires

o Aaa _.‘.:d 3

ge des eaux residuaires en

u d'assainissement.

nal ouvert

sur le procédé BIOTERRA

France

ilicé des scations d'opéracion
du Sr. Lange
s. OTU, Degremecnt, Passavant, EZPAP

de Debits et les Zchantilloneurs

ion
uai Plant®
G.

Mastariuono



- 46 -

- Circulaire du 4/11/1980 (Ministére de l'Environnement)} - Lutte contre
la pollution des eaux: conditions de déterminacion de la qualité mini-
male d'un rejec d'effluent urbain.

~ Comment Calculer une Récirculatcion - Problémes de Surdébic




Appendix no. 2

Slides Show Presented in Gaobeidian (23/1/1986)

The set of slides you are going to see show general designs and some
details about the differenc process working in a modern municipal waste-~

water treacmeni plant.

With very few exceptions the heart of such a treatment plant consists
of a biological process. This means the pollution removal is mainly per-
formed by microorganisms (bacteria and protozca). The challenge is to
maintain a large quantity of microorganisms and to provide good conditions
for growth. Such conditions for microorganisms are a good oxygen supply,
sufficient space and food without too much toxics and poisons. Obviously

the ""food" is zhe "pollution'" which is to be removed.

There are several ways to design a biological wastewater treatment
planc. For example, wastewater can be mixed in a special cank with the
microorganisms. Another way consists of a bed of coarse material, where
microorganisms are growing making a slime coating on the media. The waste- ‘

water has to trickle through the "biological™ filter.

Special facilities are needed in addition to the biological process.
Slides 1,2 and 3 show a rough scheme for a municipal wastewater treatment
plant. We can see on the left of the scheme the wastewater entering the
plant. Before entering the plant, sewage has been elevated in order to
allow it to flow by gravity into the treatment facilities. The sewage is

elevated by pumps or an Archimedes screw.

The first device we see is a screen. The main purpose of screening
is to remove large solids and trash, such as rags, sticks, lumber and
other debris that could clog pumps and piping, and interfere with the

proper operation of the treatment facilities.

Next comes the grit removal system. Grit removal facilities are

designed to allow the settling of sand, gravels, small stones and other

large sized materials. This system also removes floating materials like




greases and scums.

Next water is treated in a primary settling tank where suspended
solids settle to the bottom. For good settling operation the water needs
minimum disturbance. The design of the inlet must be carefully performed.
This tank must be very accurately levelled; this is very important. Per-

fect "horizontality" is absolutely required.
y y q

The bottom is slightly sloped from outside to inside. A special scraper
brings the settled suspended solids tuwards the centre as it rotates. In
the centre a well is provided for storage and pumping away the sectled
materials. The scraper is moved bv means of a rotating bridge. A skimmer

is fitted to this bridge in order to remove the remaining floating materials.

Settled water is collected in the periphery of the tank bv means of a
syphoned weir. The settled water can then flow through the biological plant.
In this scheme water is mixed with microcrganisms in an aeration tank
{mixed liquor). This process is called the activated sludge process. The
detention time in the aeration tank depends upon the biological loading
rate. It may be few hours, for a high loading rate, or 24 hours and more,
for a low loading rate. The lower the biological loading rate, the higher

the efficiency in BOD removal will be.

Next the mixed liquor flows to a final settling tank (final clarifier),

where the activated sludge is seperated from clean water.

Because almost one month is needed to reach the required amount of
microorganisms for good efficiency, and because the detention time even
in low loading is quite short (6 hours to 24 hours), the sludges must be

recycled form the final clarifier to the aeration tank.

Following are a set of slides (approximately 30) showing technological

details about the different devices in such a plant with appropriate ex-

planations.




~ 49 -

»2 g ore———

APPENDIX NO. 3

B et

Il**l**i**llll!lil**l

%%
XS ANDARD FOR POLLUTANTS *

*
»* *
»*
¥ IN DISCUARGED WASTEWATER 3
’ 1
i OF BEIJING METROPCLIS 3
*
£ (ON PROBATION) E:

*
***i*********l******i***

26, Jan. 1986




STANDARD FOR FPOLLUTANTS IN
DIGCHARGED WASTEWATER

CF BEIJING METROPOLIS
(on protation)

A. On the basis of "Law for Prevention of Water from
Pollution in People's Reputlic ¢f China" and "Rule of Im-
plementing the 'law for Prevention of Water from Pollution
in People's Repudlic of China' in Beijing Metropolis",
this document of standard was formulated for controling
the discharge of pollutantsin wastewater, in order to prc-
tect the water from pollution, stand guarantee for reason-
able utilization of water resource, prcmote the economical
development and protect the health of people.

B. This standard will be applicated to every uni%t in
Beijing which discharges the pollutants wastewater.

C. According to classification of surface water by the
"Rule of Implementing the 'lLaw for Prevention of water from
Pollution in People's republic of China' in Beijing Metro-
polis", in this document, the pollutants discharged with
wagtewater into surface water and its collection area were
divided into three grades as a standard for discharging.

1. Surface watertcdy of different classes and its
collection-ﬁrea.
In class-1 mainly included: the upper reaches of
Chao-bai river beyond Xiansyang Jate, tue upper reacnesg of
Yong-ding river beyond 3anjiadian Gate, the Jing-Mi diver-

sion canal, Nan-han river, the Yongy-ding dlversion canal

and Ju-ma river.




) ~ e
: - ’ A R .!.
Lo e e - — e e e v s smmad b Attt 2%

- 51 -

-

In claos-2 mainly included: the lower reaches of Chao-~ ,
bal river below Xiang-yang Gate, the 1lower reaches of Yong-ding
river below Janjiadian Gate, Chiang river, Wen-yua river, 2ing ri-
ver, Ba river, the city moat, Ju river, Cuo river, the upper
reaches of Dashi river beyond the Ma-ge-zhuang bridge, waterbo-
dies in city proper used for sight-geeing and recreaticnal pur-
pose.

In class-3 mainly included: the lower reaches of Lian-
hua river below the Dahongmen Gate, Peng-gang distributary,
Gang-gou river, North Grand Canal,the lower reaches of Dashi ri-
ver below the Ma-ge-zhuang bridge, Xiao=-qing river,Tian-targ ri-
ver and Long river.

2. The standard for wastewater pollutants discharzed in-
! to surface waterbody of different classes and its collecticn area,

In waterbodies of class-1 and its collection area, for
discharging the wastewater pollutants to the watertody located in

l the protected zone of class-1 and class-2 which have been confirm-

ed by the "The temporary provision of administration on protec-

tion of the water resource in Miyun reservior, Huairou reservior

and Jing-Mi diversio canal RBeijing Metropeclis" and "Administra-
tiopal regulation of protection ofwater resource of Guanting re-
servior®™, the standard grade-1 must be complied with,but fcr that
discharzed into the other waterbody and its ccllécsion area of
clags-1 outside tnhe protection zones of claug-t & 7, tne stan-
dard of grad-Z would be adopted.

The standard of grade-? is also applicated to polliutants

digcharged into the waterbodies of clags-2 and its collection
area and into Tomy-hui, Lian-huc - Tlang-shui riverg,

7y




e e el L P Fa - . -_;,_-.‘-_.\ -
. AU ~ . .. Lt A5 4 B Lo . . >
. K - - . ST el Yy - y?;‘_ - ’.‘f._— - o ~ ’;“ A.;“w'._ [ SR I TN QU T X 1-—4-;
. emTe s R N By i Brstinrioh * T o Tl S
Tiy e e W e

”" Fa

pap—

T -sa-

Pollutanta dlgcharged into the witerboding of c)u&n-}
and ftg collentinn area zhould mect the reauiremontsg ofltwc
ntanddr of claga-3,

3. Values of standard.

Standard for Water lollutants Discharrsing

Table 1 into Surface Waterbodies and its collection
area
» . The maximum allowable dischargirg
E Pollutants | concgntration(mg/1)
| ROJ — op (p”, color, temperature are except.)